
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 PLATE 1 2084.74
2 O-RING 1 2077.23
3 GASKET 1 2077.19
4 SCREW M5X90 2 2072.29
5 SCREW M4x8 1 9903.234
6 SCREW M4x5 1 9903.273
7 RING 1 2084.40
8 SCREW M4X8 2 9903014
9 ADAPTER 1 2084.35

10 SCALE 1 2084.31
11 SCREW M4X20 1 9903233
12 WASHER 1 9904002
13 TEFLON INSERT 1 2084.44
14 MARKER 1 2084.27
15 O-RING 36.17X2.67 1 9917362
16 SLEEVE 1 2084.22
17 HANDLE BODY LM20 1 2812.05
18 HANDLE LM20 1 2812.43
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